
www.greenbusinesscentre.com

Best Practices Manual in

Paper Sector
Volume 13



1 

DISCLAIMER

© 2025 Confederation of Indian Industry

All rights reserved. No part of this publication may be reproduced, stored in retrieval system, or transmitted, 
in any form or by any means electronic, mechanical, photocopying, recording or otherwise, without the prior 
written permission from Cll-Sohrabji Godrej Green Business Centre, Hyderabad.

While every care has been taken in compiling this manual, Cll-Godrej GBC accepts no claim for any kind of 
compensation, if any entry is wrong, abbreviated, omitted or inserted incorrectly either as to the wording space 
or position in the manual.

The manual is only an attempt to create awareness on Energy, Water and Environmental management and 
[...]
claim to achieve 2.0-3.0 T/T steam consumption. In addition to reduction in steam consumption, there was a 
reduction of nearly 30kW of electricity. Further reduction of 1-2% steam saving and another 30kW is expected 
in future. Overall, the present savings results in approx. 3500MT of steam and nearly 200,000 kWH of electricity 
annually. Later in March 2025, the same system was implemented on PM-1 also.

Replication Potential: This technology can be implemented on all paper machines without any problem. For 
bigger MF machines, having several hood exhausts and condensate cascading etc., the capex may be higher. 

Cost of project: Approx. INR 10.0 Lakh (Including field instruments) 

Payback: approx. 3 months. 

Year of Installation: 2025 (PM-2), 2025 (PM-1)



31 

Case Study 2: Vent Gas Waste Heat Recovery of drying section in paper industries. 
(Development of Core Technology for Large-Capacity and High-Temperature-Difference 
Heat Pump)
Name of the project

Vent Gas Waste Heat Recovery of drying section in paper industries. (Development of Core Technology for 
Large-Capacity and High-Temperature-Difference Heat Pump)

Technology Supplier: Piller De

Introduction to the technology:

•	 Mechanical Vapor Recompression (MVR) is an advanced energy‐efficiency technology widely used 
in evaporators, dryers, and distillation systems in industries such as pulp & paper, sugar, food 
processing, and chemicals. It works on the principle of recovering and reusing the latent heat of 
vapor by compressing it to a higher pressure and temperature, thereby reducing the need for fresh 
steam.

•	 While a heat pump is a thermodynamic device that transfers heat from a lower-temperature source 
to a higher-temperature sink using mechanical work, typically powered by electricity. Instead of 
generating heat by combustion or direct electrical resistance, it leverages the refrigeration cycle in 
reverse to achieve very high energy efficiency.

·	 Installation capacity

•	 5.5 ton/h Steam Generation through the Heat Pump & MVR

·	 Key performance indexes (Heat Pump)

•	 COP = 3.0

•	 Capacity = 3.5MW

•	 Temperature-Difference = 70℃

Background/ Baseline Scenario:

•	 Existing System: 

•	 In this European Paper mill, most of the thermal energy is supplied to the drying process from 
the steam boiler.

•	 In the drying chamber, the thermal energy of the high-temperature steam dries the pulp and 
is converted into moist air, which is then exhausted through the stack.

•	 New Technology / Improvement: 

•	 Producing low-pressure steam from waste heat sources that would otherwise be released 
into the atmosphere through a heat pump system.

•	 Recovering latent heat from wet steam during the process of waste heat recovery to reduce 
visible plume formation.

•	 Utilizing recovered heat by converting it into compressed steam through a steam boosting 
system.

Project Details:

•	 There are three systems (Hood Heat Recovery, Heat Pump, Flash Vessel & MVR).

•	 A 3 layered pillow-plate heat exchanger is installed on the vent gas duct to recover waste heat using 



32 

water as the medium.

•	 The recovered waste heat is supplied to the heat pump system to heat-up the condensate to generate 
steam.

•	 The condensate heated by the heat pump flows to the flash vessel, where low-pressure steam is 
generated.

•	 The low-pressure steam is pressurized by the MVR system and then supplied to the consumer via steam 
header.

Schematic diagram

Table 2 Details of Energy saving 
Sr. 

No. Parameters Unit Before After

1. Drying Section Vent Gas 
Temperature at Stack ℃ 85 51

2. Net Waste Heat Recovery kWh 0 2,300

3. Steam generation Ton/hour 0 5.5



33 

Case Study 3: Strategic Re-purposing of Standby First Effect Calandria for Enhanced 
7-Effect Evaporation Plant Efficiency and Sustainable Energy Management

Name of the project

Strategic Re-purposing of Standby First Effect Calandria for Enhanced 7-Effect Evaporation Plant Efficiency and 
Sustainable Energy Management

Company Name/Plant: Seshasayee Paper and Boards Ltd, Erode

Background:

This project focused on the strategic conversion of a standby first-effect Calandria into a fully operational second 
effect. The goal was to eliminate the necessity of operating on a reduced number of effects during crucial 
maintenance, thereby consistently upholding the design steam economy of 6.4. By creating redundancy, plant 
can now perform maintenance on one second-effect unit without interrupting the plant’s overall operation.

Project Trigger:

The project was triggered by a critical need to address operational inefficiencies within the 7-effect evaporation 
plant. The plant’s second-effect Calandria was highly susceptible to fouling, which required frequent and 
extended cleaning cycles. During these periods, the plant was forced to either reduce the evaporation feed 
rate or, more detrimentally, operate the entire system on a less efficient six-effect configuration. Both scenarios 
led to a significant drop in the steam economy, forcing the mill to burn more black liquor and valuable biomass 
fuel to compensate. This increased the paper mill’s operational costs and negatively impacted the sustainability 
metrics. The availability of an underutilized, standby first-effect Calandria presented an ideal opportunity to 
solve this problem.

Challenges & Solutions:

The primary challenge was operational inefficiency and its downstream effects on cost and resource consumption. 
The constrained layout of the plant also presented a challenge for the physical modifications required.

The project provided a clear solution by:

•	 Re-purposing an underutilized asset: The plant transformed “dead capital” into an active part of 
their energy optimization efforts.

•	 Providing operational flexibility: The new setup allows for a sequence changeover, enabling one 
second-effect unit to be taken offline for cleaning while the other remains in service.

•	 Sustaining efficiency: This ensures the plant consistently maintains its design steam economy, 
eliminating the need to burn excess black liquor.

The Scheme Details & Approach

The project involved a comprehensive approach that began with a layout feasibility study. The core work 
included:

•	 Piping Modifications: Re-routing and integrating steam, condensate, feed, and vapor lines to 
seamlessly incorporate the converted unit. This included laying new pipes and relocating existing 
MOVs.

•	 Instrumentation: Calibrating and integrating new temperature, pressure, and flow sensors into the 
mill’s existing DCS for optimized control.

•	 Procedural Development: Creating robust changeover protocols and training the operations team 
to ensure a smooth transition between units.



34 

Envisaged Benefits

This project has yielded significant benefits:

•	 Improved Heat Transfer: Allows for thorough descaling, maintaining optimal heat transfer 
coefficients.

•	 Enhanced Plant Availability: Eliminates interruptions and allows for consistent processing of 250-
260 m³/hr feed rates.

•	 Significant Steam Savings: The project is projected to save 2,430 tons of steam per year, translating 
to approximately Rs. 34 lakhs in cost savings.

•	 Sustainable Energy Management: It ensures every unit of black liquor generates its maximum 
potential steam, aligning with the mill’s energy independence and environmental goals.

Why It Is Innovative

This project’s innovation lies in its resourceful approach. Rather 
than purchasing new equipment to solve the problem, the paper 
mill creatively re-purposed an existing asset to build redundancy 
into a critical part of the process. This proactive solution ensures 
continuous, optimal performance by addressing the root cause of 
the inefficiency—the need for maintenance—without compromising 
production or increasing costs. It is a prime example of sustainable 
engineering that maximizes internal resources to achieve both 
economic and environmental benefits.



35 

Case Study 4: Water Management

Name of the Project:

Water Management

Company Name/Plant: Tamilnadu Newsprint & Papers Limited, Unit 2, Mondipatti

Water is a very critical and increasingly becoming a scarce resource. The sustained availability of water is 
threatened by climate change and other anthropogenic factors. Being aware of that, TNPL initiated various water 
management activities to improve ground water availability and to conserve water. Renovation of depleted 
water bodies and other structures for rain water harvesting, etc are being done to improve ground water level.

The newly installed Fiberline has very low water consumption (5.5 m3/MT of pulp) with the state of the art pulping 
technology. Also TNPL Unit-2 has installed air cooled condenser for cooling water saving huge amount of water. 
Effluent generated in the board making process is treated with modern treatment facility assisted by Moving 
Bed Biofilm Reactor (MBBR), Biological Activated Sludge (BAS), and Dissolved Air Flotation (DAF) Processes 
designed to control the out let water within the norms as stipulated by Pollution control board. The treated 
effluent water is irrigated, through modern drip irrigation technology, to company owned plantation lands. 
This greatly minimizes the quantum of water requirements for inland irrigation as compared to conventional 
irrigation system.

The Wastewater treatment plant consists of the following

•	 Equalization Tank and EQT Pumps

•	 Bar Screen (Manual and Mechanical)

•	 Flocculator

•	 Primary Clarifier and Sludge pump cooling Tower and Sump

•	 Moving Bed Biofilm Reactor (MBBR 1 and 2)

•	 Basic Activated Sludge process(BASP)

•	 Secondary Clarifier and Pumps

•	 Dissolved Air Floatation(DAF)

•	 Online Filter

•	 Pressure Sand Filters and Pumps

•	 Sludge Thickener

•	 Sludge handling System consist of Belt press, Screw Conveyors ,Screw Press ,Belt 
Conveyor , Bellmer Press and Centrifuge etc



36 

Table 3 Design Basis of Raw Effluent and Treated Water Parameters

Parameters Units Raw Effluent Treated Water
pH 6.5-8.5 7.0-8.0

Biochemical Oxygen Demand
(BOD 3@ 27°C) mg/L 650 <10

Chemical Oxygen Demand mg/L 2000 <200
Total Suspended Solids mg/L 800 <50

TDS mg/L 1650 <1650
Oil & Grease mg/L 10 <10

Odour mg/L Odourless Odourless

The effluent generated is treated in the modern high efficiency effluent treatment plant and treated water 
is sent for on land irrigation. The entire treated water is utilized for irrigating of 574 acres of TNPL land, 
effectively conserving the freshwater requirement for irrigation.

The quality of treated water, soil health & ground water are being monitored by Tamilnadu Agricultural University 
(TNAU), Trichy.

Water Bodies Protection

Protection and renovation of water bodies in and around unit 2 was initiated by TNPL. A study on “Micro 
Watershed Development in and around Anycut areas of TNPL U2” in consultation with Society for Social Forestry 
Research & Development Tamil Nadu (SSFRDT), Chennai was done to assess the water bodies around TNPL, 
unit-2. 



37 

Renovation of depleted water bodies and extension of retaining wall (about 70 meters) of the Mondipatti pond 
with the existing 250 meter wall to conserve water and protect soil erosion was also undertaken by the paper 
mill.



38 

Case Study 5: Emission Reduction

Name of the Project:

Emission Reduction

Company Name/Plant: Tamilnadu Newsprint & Papers Limited, Unit 2, Mondipatti

Air pollution discharges such as SOx and NOx are well within the limit by adopting latest technological intervention, 
process optimization, and using low sulphur content imported coal and also substitution of biofuels such as saw 
dust. Control of Non-Condensable Gases (NCGs) is done with latest technological intervention. Approx 10 crores 
of investment is made to control NCGs emission. Online stack emission monitoring system installed and hooked 
to GLENS server to closely monitor the emission and any deviation is immediately communicated through SMS 
or e mail to take timely action on any deviation. Capital outlay for environmental expenditure for captive co-
generation power plant & ETP is Rs. 5746.59 lakhs.

1.	 Two sheds and automatic water sprinkling system is provided at coal stock yard and coal handling area to 
suppress dust emission.



39 

2.	 Closed belt conveyors were installed to transport coal from stock yard to boiler house.



40 

3.	 Three (3) No’s of CO detection system is installed and in operation. Further the CO detection mechanism is 
provided along with online monitoring system and also connected with Care Air Centre of TNPCB.

4.	 The fly ash generated was collected in dry form and being supplied to TNPL’s cement plant & other Cement 
plants for manufacture of Cement.

Eco Restoration and Conservation Measures

TNPL has raised plantation in about 574 acres of company’s own lands in the villages viz., Mondipatti, 
K.Periyapatti, Chettichathiram in Manapparai taluk which is at an altitude of 150m above MSL. Before taking the 
land, the area was totally barren and sporadic rock-out crops. The soil was highly degraded with high amounts 
of soil erosion and devoid of any nutrients. Before taking up the plantation, green manure seeds were sown 
and incorporated into the soil in the entire plantation area. Planting operations were started during September 
2015 and completed by January 2016. 680000 trees were planted with 68 different tree species such as Timber 
like Teak, Rose wood, Red sander, Sandal, Vengai, Neermaruthu, Kumil, Vagai, Neem, Silver oak, Sisoo, etc., Fruit 
trees like Mango, Guava, Pomegranate, Sappota, Amla, Jack, Athi etc., different Coconut varieties etc.

The people around 5 kilometer radius (32 villages on all the four directions) of the TNPL UNIT - II factory were 
given awareness regarding the habitat restoration for conservation of biodiversity, floral and faunal observations. 
Similarly, the School & College students nearby TNPL Unit II, Employees of TNPL Unit II were also given awareness 
regarding the habitat restoration for conservation of biodiversity, floral and faunal observations. Erection of 
sign boards indicating the conservation of flora and fauna, biodiversity conservation, etc. were carried out. 
Biodiversity Management Committee (BMC) was formed with the help of local village people, TNPL officials and 
students for effective conservation of resource in TNPL Unit II and nearby villages.

An area of 300 acres of Green Belt Plantation was converted into biodiversity conservation zone, with very less 
human interaction and restoring the damaged ecosystems enhancing the productivity and resilience of the 
ecosystems.

By the systematic ecosystem restoration projects, the key species such as Grey Slender loris and Peacock 
population have been witnessed to be increasing progressively.

•	 Grey slender loris 14 No’s (2018-2019) and now 34 No’s (2024- 2025),



41 

•	 Indian peafowl - 400 No’s (2018-2019) and now 570 No’s (2024- 2025).

About 50 school students, 165 college students, 450 TNPL employees and 200 village people in and around TNPL 
Unit II was trained on biodiversity conservation.

This provided knowledge on biodiversity status and its importance and the flora & fauna availability around 
them.



42 

Case Study 6: Boiler modification to suit new fuel mix, reduce the Specific power 
consumption, improvement of steam fuel ratio and increase of Bio-fuel

Name of the Project:

Boiler modification to suit new fuel mix, reduce the Specific power consumption, improvement of steam fuel 
ratio and increase of Bio-fuel.

Company Name/Plant: ITC PSPD Unit Kovai

Introduction of the plant:

The capacity of Board machine is 1.2 LPA Recycled board. Unit has 60TPH boiler for cogeneration (Capacity: 
8MW). 

Background/ Baseline Scenario:

Cogen Boiler designed for firing lignite with biofuel. In view of non-availability of lignite supply, imported coal 
used in place of lignite. This resulted in shoot up of bed temperature up to 950 deg celcius & requirement of 